
 

 

 

 

 

 

Water & Sewer Rate Study 

Prepared for the  

Village of Cary 

by Trilogy Consulting, LLC 

and Clark Dietz Engineers 

 

November 29, 2012 

  



 

 

EXECUTIVE SUMMARY 

INTRODUCTION 

The Village of Cary owns and operates a public water supply and distribution system and a wastewater 

collection and treatment system that provides sewer and water service to over 6,000 customers within 

the Village limits. The Village’s Wastewater Treatment Facility treats waste from customers within the 

Village and municipal water is provided to customers in the Village through ground wells. The Village 

currently bills customers on a staggered bi-monthly basis for sewer and water service.  
[...]
20-21-8-0600 Administrative Services 250,000 250,000 250,000 250,000 250,000 250,000

369,000 369,000 369,000 369,000 369,000 369,000

DEPRECIATION EXPENSE 1,119,547 1,132,330 1,203,224 1,259,000 1,291,448 1,307,889

3,341,624 3,303,816 3,419,601 3,516,671 3,602,095 3,675,880

10,199 71,849 (1,302) (43,520) (26,162) 6,052

Water Operations - Capital Expenditures

20-21-7-0300 Vehicles 0 26,523 165,002 351,000 92,742 217,318

20-21-7-0305 GPS Vehicle Units 0 0 0 0 0 0

20-21-7-0700 Meters 210,330 187,200 172,200 172,200 134,070 0

20-21-7-0902 Emergency Well Replacements 0 0 0 0 0 0

20-21-7-0909 Well Maintenance 9,500 49,600 50,400 70,400 51,200 51,200

20-21-7-0927 Water Tower Inspect & Maintain 0 10,000 275,000 275,000 0 0

20-21-7-0940 Water Main Replacement 46,750 1,252,800 1,113,600 0 0 0

20-21-7-0943 Emergency Liftstation Maint. 0 0 0 0 0 0

20-21-7-0944 SCADA Upgrade 87,000 20,000 20,000 10,000 10,000 10,000

20-21-7-0945 WWTP New Roof 0 0 0 0 0 0

Water Operations - Debt Service

SUBTOTAL WATER & SANTIATION OPERATIONS

ADMINISTRATIVE EXPENSES

SUBTOTAL ADMINISTRATIVE EXPENSES

TOTAL EXPENSES

NET INCOME

CAPITAL EXPENSES

23



Table 9 - Projected Revenues and Expenses with Increase in Rates - Debt Option

Acct Account Description 2013 Budget 
(1)

2014 Budget 
(2)

2015 Budget 
(2)

2016 Budget 
(2)

2017 Budget 
(2)

2018 Budget 
(2)

($) ($) ($) ($) ($) ($)

20-21-9-0100 Bond Principal 249,000 264,000 273,000 174,000 183,000 0

20-21-9-0200 Bond Interest 44,909 34,760 23,798 13,750 7,138 0

Debt Service for New Projects 
(3)

84,020 178,122 178,122 178,122 178,122

Sanitation Operations - Capital Expenditures

20-22-7-0425 Channel Grinder 0 0 0 0 0 0

20-22-7-0500 Sandblast & Repaint Equipment 0 2,500 0 0 175,000 0

Digester Maintenance 0 0 10,000 130,000 0 0

Comminutor 3,000 3,000 3,000 3,000 3,000 3,000

RAS Variable Flex Drive 6,000 0 0 0 0 0

Generator Maintenance 25,000 25,000 25,000 25,000 25,000 25,000

Capital Equipment Replacement 25,000 25,000 25,000 25,000 25,000 25,000

20-22-7-0920 Sanitary Sewer 0 761,523 0 0 0 0

20-22-7-0925 Sanitary Sewer Line 0 0 0 0 0 0

20-22-7-0928 Emergency Liftstation Maint. 13,500 0 0 20,000 32,000 35,000

Sanitation Operations - Debt Service

20-22-9-0100 Bond Principal 166,000 176,000 182,000 116,000 122,000 0

20-22-9-0200 Bond Interest 29,939 23,174 15,865 9,166 4,758 0

20-22-9-0300 IEPA Loan Principal 344,888 353,809 362,960 372,349 381,979 391,859

20-22-9-0400 IEPA Loan Interest 120,676 111,756 102,605 93,217 83,586 73,706

1,381,492 3,410,665 2,997,552 2,038,204 1,508,595 1,010,205

(1,250,000) (1,400,000)

3,603,569 4,332,152 3,813,928 4,295,874 3,819,241 3,378,196

(251,746) (956,486) (395,630) (822,724) (243,309) 303,736

9,070,701 8,818,955 7,862,469 7,466,840 6,644,116 6,400,807

(251,746) (956,486) (395,630) (822,724) (243,309) 303,736

8,818,955 7,862,469 7,466,840 6,644,116 6,400,807 6,704,543

1,919,040 2,005,655 1,831,629 1,835,070 1,522,589 1,527,367

Notes:

(1) Revenues for fiscal year 2013 are calculated at 9 months of the current rates and 3 months at the proposed rates.

(2) Assumes rates will be in place at the beginning of the fiscal year.

(3) Assume a 20 year note at a 3.0% interest rate.

(4) Per the Village of Cary Revenue Bond Ordinance the restricted funds consist of one month of operating and maintenance expenses plus one year of the maximum principal

and interest payments outstanding, plus 4.75% of the value of the water and wastewater system. Source: Village of Cary Financial Statements April 30, 2012.

NET CASH FLOW

BEGINNING OF YEAR FUND BALANCE

CASH FLOW

END OF YEAR FUND BALANCE

RESTRICTED FUNDS 
(4)

TOTAL CASH EXPENSES

LESS: CAPITAL EXPENSES PAID THROUGH DEBT

SUBTOTAL CAPITAL EXPENSES

24



Table 10 - Rate Comparison with Peer Communities

Total Annual 

Charges 
(1)

Huntley 2.70$   per 1,000 gals 3.57$   per 1,000 gals 0.38$   per month 474.75$           

Woodstock 2.29$   per 100 CF 2.59$   per 100 CF -$     489.32$           

Crystal Lake 2.72$   per 1,000 gals 2.77$   per 1,000 gals 8.81$   per month 517.47$           

Cary, Proposed Rates 3.70$ per 1,000 gals 3.03$  per 1,000 gals 2.08$ per month 529.71$         

Cary, Current Rates 4.01$ per 1,000 gals 2.76$  per 1,000 gals 2.00$ per month 531.75$         

McHenry 3.02$   per 1,000 gals 3.75$   per 1,000 gals 3.00$   per month 543.75$           

Algonquin 3.75$   per 1,000 gals 3.55$   per 1,000 gals -$     547.50$           

West Dundee 
(2)

3.38$   per 1,000 gals 3.38$   per 1,000 gals 11.50$ per month 611.76$           

Carpentersville 4.43$   per 1,000 gals 4.60$   per 1,000 gals 4.88$   per month 735.81$           

Fox River Grove 2.66$   per 1,000 gals 3.86$   per 1,000 gals 22.85$ per month 763.14$           

Barrington 2.88$   per 1,000 gals 5.41$   per 1,000 gals 16.29$ per month 817.23$           

East Dundee 4.49$   per 1,000 gals 5.73$   per 1,000 gals 5.00$   per month 826.50$           

Lake Zurich 4.48$   per 1,000 gals 7.08$   per 1,000 gals -$     867.00$           

Marengo 3.60$   per 1,000 gals 6.74$   per 1,000 gals 12.84$ per month 929.58$           

Notes:

Updated as of 11/8/2012.

(1) Based on 75,000 gallons of annual consumption.

(2) Uses a tiered rate structure. Figure shown is the average based on 75,000 gallons annually.

Water Volume Sewer Volume User Fee

25



 
 
 
 
 
 
 
 

APPENDIX 
 

Memos from Clark Dietz Engineers on the condition of water 
and sewer facilities and recommendations on the 5-year 
Water and Sewer Utilities Capital Improvement Plan  
 
1. October 3, 2012 Clark/Dietz Memo on the Water and Sewer Facilities 
Inspection  
 
2. October 31, 2012 Clark/Dietz Memo on the 5-Year Water and Sewer 
Capital Improvement Plan  
 

26



 

Clark Dietz, Inc.  5017 Green Bay Road, Suite 126  Kenosha, Wisconsin 53144 T: 262.657.1550 F: 262.657.1594 

MEMO 
 

To:  Jonathon Cameron 

From:  Gregory J. Droessler, P.E. 

Date:  October 3, 2012 

Subject: Cary, IL Water and Wastewater Facilities 

Copies:  Cris Papierniak – Village of Cary 

Mike Walsh - Village of Cary 

 

On September 26
th
 I conducted a tour of the Village of Cary’s wastewater treatment facility 

and four (4) of their nine (9) active groundwater well sites.  The purpose of this visit was to 

assess the overall condition of these facilities to determine what affect, if any, their condition 

would have on the Village’s current Capital Improvement Project (CIP) funding program. 

 

The Village’s planning period for their current CIP program is 5-years.  Projections beyond 

this planning period were limited to the fact that future Biological Nutrient Removal (BNR) 

will likely be required to some level at the wastewater treatment plant. 

 

Wastewater Treatment Plant 

 

The original Cary, IL wastewater treatment plant was built in the 1950’s and has been 

expanded multiple times.  Of the major facilities located onsite, only one secondary digester 

appears to date back to the early plant.  The majority of the current facility was built as part 

of plant expansions in the 1990’s and/or in 2002.  The wastewater treatment plant appears to 

be in very good overall condition.   

 

Buildings: The masonry buildings at the plant appear to be very well maintained and in good 

working condition.  The buildings are kept extremely clean, are well painted, and appear to 

be structurally sound.  No significant cracking was apparent in any of the basements or 

building walls.  No major capital investments appear to be immediately required to bring the 

facility’s building into compliance.   

 

Concrete tanks and structures:  The concrete tanks and structures appear to be very well 

maintained and in good working condition.  While most the tank walls are below grade, the 

overall condition of the above grade structures appear to indicate the tanks are well kept.  No 

significant capital costs are anticipated to be needed to maintain or renovate the existing tanks 

in the near future. 

 

Treatment Equipment:  The wastewater equipment within the plant is kept in good working 

condition.   The equipment is all modern (within the last 20-years) and appears to be well 

maintained based on the general appearance and visual inspection.  All process piping within 

the buildings is kept well painted and little or no rust or decay was visible on any of the 

piping. 

 

The existing aeration blowers and waste sludge thickening blowers were each identified for 

possible replacement.  The blowers at each of these locations appear to have significant 

27



MEMO 
Jonathon Cameron 

October 3, 2012 

Page 2 

 

excess capacity and would be good candidates for energy grant funding thru the DCEO.  

Replacement of these blowers with more efficient models may be considered in the future as 

the blowers reach their life-expectancy and/or grant funds are secured for their replacement. 

 

The oxidation ditch currently has two (2) 30-hp drives for operating the aerators on each of 

the ditches.  The ditches also have the vertical mounted drives installed originally on the ditch 

when it was constructed in the 1990’s.  These drives are sized for peak loading at the plant 

when one drive is out of service on each basin.  These drives appear to have oversized for this 

application and may also be candidates for replacement via DCEO grant funding with more 

energy efficient motors operated on VFD drives.   

 

Electrical Systems:  The major electrical components (motor control centers and SCADA 

equipment) in all of the buildings appears to be modern and in good working condition.  No 

immediate replacement of the power distribution equipment would likely be required at this 

time.  The plant control system will likely require continuous maintenance and upgrades on 

the current 5-10 year cycle. 

 

Wastewater Process and Treatment:  While monthly DMR data was not provided, it is 

reported by staff that the plant has been operating very well and consistently below the 

discharge limits in the Village’s NPDES permit.  The plant is hydraulically rated for 2.8 mgd, 

but averages approximately 1.6 mgd (< 60% capacity).  The plant reports extremely low 

effluent ammonia levels of <0.1 mg/L on a regular basis, as well as effluent BOD and TSS 

levels far below the 20/25 mg/L discharge limits. 

 

Future Discharge Limits:  The plant’s NPDES permit currently does not have a total 

phosphorus (TP) or total nitrogen (TN) limit.  It is anticipated that the IEPA will assign limits 

to the plant for these two (2) nutrients within the next 5-10 years (1-2 permit cycles) and that 

the initial limits may be less than 10 mg/L for the TN and <= 1.0 mg/L for TP.  The plant will 

need to either reconfigure their process tanks or possibly add additional tanks at that time to 

address these new limits. 

 

It was discussed with the Village staff that the existing process arrangement may be modified 

in the future to allow for BNR by altering the current process flow.  The current process train 

requires the raw wastewater to pass thru the Primary Clarifiers, Aeration Tanks, and 

Oxidation Ditch prior to passing to the Final Clarifiers.  This process would appear to 

produce a highly oxygenated biomass that is not conducive to BNR.   

 

The Village may consider reconfiguring the flow pattern to allow for the conversion of some 

of the existing Aeration Tanks to create anaerobic and anoxic selector basins to allow for the 

growth of organisms with a higher natural uptake of phosphorus and nitrogen.  This 

reconfiguration may also allow for the operation of the Aeration Basin and Oxidation Ditch 

in a parallel operation so as to allow either of them to be taken offline without affecting the 

overall operation of the plant. 

 

The Village will need to further investigate the existing plant’s ability to meet future 

discharge limits once nutrient limits are established.  Additional modeling of the existing 

28



MEMO 
Jonathon Cameron 

October 3, 2012 

Page 3 

 

facility will more accurately predict the plant’s ability to meet future limits with 

modifications to the existing tanks and equipment. 

 

Mercury Limits:  The Village has requirements to implement a mercury compliance schedule 

in their draft NPDES permit.  Per discussions with the Village staff, they currently plan to 

develop a program to educated dischargers on the discharge of mercury in wastewater.  This 

program will target primarily dentists and industrial users and look to remove mercury before 

it enters the collection system.  Mercury removal inside the plant will likely not be evaluated 

at this time. 

 

Septic Loading:  The Village staff is currently considering accepting septic hauling at the 

facility.  This will affect the overall operation of the plant based on the volume (up to 40,000 

gpd) and strength of the waste.  If septic waste is anticipated at this level, a separate holding 

tank for this waste will likely be added along with a screening station to screen and measure 

the materials prior to it entering the plant headworks. 

 

The need for a Receiving Station for waste haulers to discharge to should the Village allow 

haulers to dispose of waste at the plant was discussed with the plant staff.  It is estimated that 

these improvements will cost approximately $100,000 (planning level cost) to modify an 

existing tank and building to receive such waste.  The Village will need to set appropriate 

disposal rates and likely implement a BOD surcharge for higher strength waste received.  

 

Water Supply System (Wells) 

 

Groundwater Wells:  Four (4) of the Village’s nine (9) active wells sites were visited as part 

of the facility review.  These wells included: 

 Well #3 – Trout Valley (150 gpm shallow well with iron filters) 

 Well #4 – Anne Street (410 gpm deep well with softening) 

 Well #6 – Millwood (550 gpm deep well with softening) 

 Well #11 – Hampton (400 gpm shallow well with iron filter) 

 

Each of the well houses visited were very well maintained and the facilities appear to be in 

very good operating condition.  The Village actively maintains each well and water treatment 

system and all are in good repair.  The Village routinely pulls and inspects each well pump on 

a 5-10 year cycle based on the use of the well and is proactive in maintaining the production 

capacity of each well.   

 

This program appears to be very affective and the Village plans to continue this maintenance 

schedule into the future.  The Village may consider abandoning some of the lower producing 

wells in the future due to higher maintenance costs, but has no plans at this time to do so.  

The current funding for this program appears to be adequate. 

29



Clark Dietz, Inc.  5017 Green Bay Road, Suite 126  Kenosha, Wisconsin 53144 T: 262.657.1550 F: 262.657.1594 

MEMO 
 

To:  Jonathon Cameron 

From:  Gregory J. Droessler, P.E. 

Date:  October 31, 2012 

Subject: Cary, IL CIP Plan Review 

Copies:  Cris Papierniak – Village of Cary 

Mike Walsh - Village of Cary 

 

Clark Dietz has completed a review of the 5-Year Capital Improvements Program (CIP) for 

the Village of Cary submitted to this office on October 18
th
.  The costs were prepared by the 

Village staff as a budget planning tool for their upcoming fiscal year(s) and will be included 

in the Water and Sewer Rate Study currently being conducted by your firm. 

 

Water System Improvements 

 

Well Maintenance:  Please note that the subtotals listed in this area do not match the 

columns.  It appears that $3,000 is added each year, but is not accounted for.  The Village has 

budgeted monies over the next 5 years for well maintenance, ranging from $6,500 to 

$105,400.  The Village has budgeted roughly $50,000/year for well maintenance and this 

would appear to be adequate based on similar projects.  The Village may consider moving 

well maintenance for well #9 or well #12 to FY 2016-17 from FY 2017-18 to even out the 